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B..

3. Carrier Frequency Separation

Test Report Number: BTF230324R00701

3.1 Antl
3.1.1 Test Result
Antl
Mode X Frequency | Packet | Channel Separation | 20dB Bandwidth Limit verdiel
Type (MHz) Type (MHz) (MHz) (MHz2)

GFSK SISO HOPP DH5 0.988 0.849 >=0.849 Pass
Pi/ADQPSK | SISO HOPP 2DH5 0.982 1.283 >=0.855 Pass

8DPSK SISO HOPP 3DH5 1.001 1.294 >=0.863 Pass
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230324R00701

TX Frequenc Packet Num of Hopping Frequencies !
i Type (b2 | Type ANTL Limit Ve
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 78 of 110




|
B Test Report Number: BTF230324R00701
LAB

4.1.2 Test Graph
GFSK DH5 HOPP_ Antl NTNV
20
o N N B I R R N I I 3;’5\, Zizsk:?m
‘ r|l r‘[‘”‘”WMWI{HWWWM' HW m"\ﬂ\ITHW“PIT|”H‘W||W ‘ﬂ|I“|UH\ lHHH ’I“w ”g""fl‘ _______ g%ggé%ﬁ;%&égf’d
g Sweep: Continue
_10....J.V.!_‘_H!_l_l_l___\__\_VJ_ﬂJ_!_IJ_IJ_l_!_\_WW_!___IJ__l_l_____V_V__W.‘_!_‘_!_i_l.' _____ W".“M"“J _______
‘ | | i | | HOPP Num: 79
;_.5'2""* """"""" R B B S B
AN IS S S (O S S S SOV SO S (S -
il il
| .
_82398 0 24855_ -
Frequency (MHz)

Pi/ADQPSK_2DH5_HOPP_Antl_NTNV

20 Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
| | 1 1 : 1 : i RBW: 300 kHz
O I VBW: 300 kHz

Detector: Peak
" TraceType: MAX Hold

o wmw 'WMWM w NW" oy M'MP.WI\M ‘w”‘V th*‘m,,,,,,, =

Sweep: Continue

20 4 ,,,,,,,,,,,,, SRS USSR U [ IS R —

Level (dBm)
3

—80 — Trace
2398.0 24855
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 79 of 110

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230324R00701

LAB
8DPSK 3DH5 HOPP Antl NTNV
20 Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
10 4 VBW: 300 kHz
. e e MAX Hold
| ‘U'! ) ‘1 n \ | g
ol ’L"""JW M‘r\‘ﬁ'uw"V‘W””"WI Ww‘w'ﬂ | !rw,m,\w 'N"‘i M W“."W’~ w‘“’"ﬁ‘”’*r‘s MH«W- e
‘ Sweep: Continue
\ |
=10 | ‘
\ HOPP Num: 79
— =20 1 ‘
5 |
2wl
= -30 - -
| |
>
8 |
— -0 4 ‘I 1
‘ !
50 ,J ‘
f l
_60 - 1
/ WL
_70 -
—— Trace
-80 . . . . . " . " .
23080 24855
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 80 of 110

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



B..

5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230324R00701

5.1 Antl
5.1.1 Test Result
Antl
Duration of ' Num of Pulse in -
TX [Frequency|Packet : Observation . Dwell | Limit :
Mode Type| (MHz) | Type Slng(lriSP)ulse Period (s) Ob;zrr\i/c?élon Time (ms)| (ms) Verdict
DH1 0.380 31.600 320 121.600 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.636 31.600 174 284.664 |<=400| Pass
DH5 2.884 31.600 102 294.168 |<=400| Pass
2DH1 0.386 31.600 320 123.520 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.638 31.600 161 263.718 |<=400| Pass
2DH5 2.902 31.600 99 287.298 |<=400| Pass
3DH1 0.386 31.600 320 123.520 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.638 31.600 161 263.718 |<=400| Pass
3DH5 2.890 31.600 107 309.230 [<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230324R00701

6.1 Ref
6.1.1 Test Result
TX Fr n Packet Level of Referen
e I i < I
2402 DH5 1 5.36
GESK SISO 2441 DH5 1 5.83
2480 DH5 1
2402 2DH5 1 4.82
Pi/4DQPSK SISO 2441 2DH5 1
2480 2DH5 1 4.94
2402 3DH5 1 4.56
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 5.09

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2 CSE
6.2.1 Test Result
X Frequency Packet Level of Reference Limit .
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 5.98 -14.02 Pass
2441 DH5 1 5.98 -14.02 Pass
SR SISE 2480 DH5 1 5.98 14.02 | Pass
HOPP DH5 1 5.98 -14.02 Pass
2402 2DH5 1 5.11 -14.89 Pass
. 2441 2DH5 1 5.11 -14.89 Pass
RUAROE SK SIS8 2480 2DH5 1 5.11 -14.89 Pass
HOPP 2DH5 1 5.11 -14.89 Pass
2402 3DH5 1 5.24 -14.76 Pass
2441 3DH5 1 5.24 -14.76 Pass
BIRISK SISO 2480 3DH5 1 5.24 -14.76 Pass
HOPP 3DH5 1 5.24 -14.76 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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7. Form731

7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230324R00701

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0045

6.58
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